



*Geetha Krishna Spinning Mills Private Limited,*

Post Box No. 76, Madurai Road, RAJAPALAYAM - 626 117.

*V.K. Subramania Raja*

Managing Director

Date : \_\_\_\_\_

**60S COMBED COMPACT WEAVING YARN  
TENTATIVE TEST REPORT**

Average Count	60.5
CV % for Count	1.40%
Average Lea Strength(lbs)	52.06
CV % for Strength	3.54%
Corrected CSP	3150
Average TPI	33.13
C.V.% for TPI	-
Uster U%	10.08
Thin Places / Km	4
Thick Places / Km	31
Neps / Km	60
Total Imperfections / Km	95
Hairiness (UT-5)	3.21
Hairiness (Sh) (UT-5)	0.85
Single Yarn Strength in Gms	197.2
RKM (UT J4)	20
C.V.% for RKM	9.81
Elongation %	4.38
C.V.% for Elongation	12.44